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Test Report No.: PSU-QBJ2507100110RF03
MAXIMUM CONDUCTED OUTPUT POWER

TEST RESULT
BV Power Table For_U-NII-1
FCC IC
eximum Conducted | Conducted IC
Test TX RU Freq. At Conducted Power Power EIRP ERP | Verdict Power
Mode Mod. | Config. | (MHZz) Power (dBm) Setting
(@Bm) Limit Limit Limit
(dBm) (dBm)
Ant10 12.52 <24.00 = 15.58 | <22.74 | Pass 12
26/0 5180 | Ant7 11.75 <24.00 = 14.81 | <22.74 | Pass 12
Total 14.96 <24.00 — 18.02 | <22.74 | Pass 12
Ant10 12.79 <24.00 i 15.85 | <22.28 Pass 13
MIMO 26/4 5200 | Ant7 12.46 <24.00 i 15.52 | <22.28 Pass 13
Total 15.43 <24.00 — 18.49 | <22.28 | Pass 13
Ant10 11.77 <24.00 i 14.83 | <22.70 Pass 12
26/8 5240 | Ant7 11.96 <24.00 i 15.02 | <22.70 Pass 12
Total 14.67 <24.00 - 17.73 | <22.70 | Pass 12
Ant10 15.24 <24.00 - 18.30 | <22.61 | Pass 15
52/37 5180 | Ant7 14.43 <24.00 - 17.49 | <22.61 Pass 15
Total 17.70 <24.00 — 20.76 | <22.61 | Pass 15
Ant10 14.63 <24.00 — 17.69 | <22.32 | Pass 15
11AX20 | MIMO | 52/38 5200 | Ant7 14.40 <24.00 - 17.46 | <22.32 Pass 15
Total 17.36 <24.00 -— 20.42 | <22.32 | Pass 15
Ant10 14.60 <24.00 I 17.66 | <22.66 Pass 15
52/40 5240 | Ant7 14.63 <24.00 I 17.69 | <22.66 Pass 15
Total 17.46 <24.00 -— 20.52 | <22.66 | Pass 15
Ant10 16.36 <24.00 I 19.42 | <22.65 Pass 15
106/53 | 5180 | Ant7 15.72 <24.00 I 18.78 | <22.65 Pass 15
Total 18.90 <24.00 — 21.96 | <22.65 | Pass 15
Ant10 16.34 <24.00 — 19.40 | <22.67 | Pass 16
MIMO | 106/53 | 5200 | Ant7 15.80 <24.00 — 18.86 | <22.67 | Pass 16
Total 18.93 <24.00 - 21.99 | <22.67 | Pass 16
Ant10 16.15 <24.00 — 19.21 | <22.79 | Pass 16
106/54 | 5240 | Ant7 15.89 <24.00 — 18.95 | <22.79 | Pass 16
Total 18.87 <24.00 - 21.93 | <22.79 | Pass 16

Note:The Maximum Conducted Power with duty cycle factor.
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Test Report No.: PSU-QBJ2507100110RF03

BV Power Table For_U-NII-2A

FCC IC
Maximum
Conducted | Conducted FCC IC
Test TX RU Freq. Conducted EIRP Power
Ant. Power Power EIRP EIRP | Verdict
Mode Mod. | Config. | (MHz) Power (dBm) Setting
Limit Limit Limit Limit
(dBm)
(dBm) (dBm)
Ant10 12.42 <24.00 <23.71 15.23 | <30.00 | <29.71 Pass 12
26/0 5260 | Ant7 11.96 <24.00 <23.71 14.77 | <30.00 | <29.71 Pass 12
Total 15.00 <24.00 <23.71 17.81 | <30.00 | <29.71 Pass 12
Ant10 12.88 <23.63 <23.35 15.69 | <29.63 | <29.35 | Pass 13
MIMO 26/4 5300 | Ant7 12.83 <23.63 <23.35 15.64 | <29.63 | <29.35 | Pass 13
Total 15.65 <23.63 <23.35 18.47 | <29.63 | <29.35 | Pass 13
Ant10 11.95 <24.00 <23.70 14.76 | <30.00 | <29.70 | Pass 12
26/8 5320 | Ant7 12.07 <24.00 <23.70 14.88 | <30.00 | <29.70 | Pass 12
Total 14.82 <24.00 <23.70 17.63 | <30.00 | <29.70 | Pass 12
Ant10 15.22 <24.00 <23.65 18.03 | <30.00 | <29.65 | Pass 15
52/37 | 5260 | Ant7 14.46 <24.00 <23.65 17.27 | <30.00 | <29.65 | Pass 15
Total 17.70 <24.00 <23.65 20.51 | <30.00 | <29.65 | Pass 15
Ant10 14.54 <23.63 <23.34 17.35 | <29.63 | <29.34 | Pass 15
11AX20 | MIMO | 52/38 | 5300 | Ant4 14.69 <23.63 <23.34 17.50 | <29.63 | <29.34 | Pass 15
Total 17.46 <23.63 <23.34 20.27 | <29.63 | <29.34 | Pass 15
Ant10 14.79 <24.00 <23.61 17.60 | <30.00 | <29.61 Pass 15
52/40 | 5320 | Ant7 14.87 <24.00 <23.61 17.68 | <30.00 | <29.61 Pass 15
Total 17.67 <24.00 <23.61 20.49 | <30.00 | =29.61 Pass 15
Ant10 16.23 <24.00 <23.64 19.04 | <30.00 | <29.64 | Pass 16
106/53 | 5260 | Ant7 15.78 <24.00 <23.64 18.59 | <30.00 | <29.64 | Pass 16
Total 18.86 <24.00 <23.64 21.67 | <30.00 | <29.64 | Pass 16
Ant10 16.19 <24.00 <23.66 19.00 | <30.00 | <29.66 | Pass 16
MIMO | 106/53 | 5300 | Ant7 16.06 <24.00 <23.66 18.87 | <30.00 | <29.66 | Pass 16
Total 18.98 <24.00 <23.66 21.79 | <30.00 | <29.66 | Pass 16
Ant10 16.21 <24.00 <23.60 19.02 | <30.00 | <29.60 | Pass 15
106/54 | 5320 | Ant7 15.98 <24.00 <23.60 18.79 | <30.00 | <29.60 | Pass 15
Total 18.95 <24.00 <23.60 21.76 | <30.00 | <29.60 | Pass 15
Note:The Maximum Conducted Power with duty cycle factor.
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Test Report No.: PSU-QBJ2507100110RF03

BV Power Table For_U-NII-2C

FCC IC
Maximum
Conducted | Conducted FCC IC
Test TX RU Freq. Conducted EIRP Power
Ant. Power Power EIRP EIRP | Verdict
Mode Mod. | Config. | (MHz) Power (dBm) Setting
Limit Limit Limit Limit
(dBm)
(dBm) (dBm)

Ant10 10.95 <24.00 <23.72 13.83 | <30.00 | <29.72 Pass 11

26/0 5500 | Ant7 11.19 <24.00 <23.72 14.07 | <30.00 | <29.72 Pass 11

Total 13.88 <24.00 <23.72 16.77 | <30.00 | £29.72 Pass 11

Ant10 13.13 <23.66 <23.29 16.01 | <29.66 | <29.29 Pass 13

26/4 5580 | Ant7 12.01 <23.66 <23.29 14.89 | <29.66 | <29.29 Pass 13

Total 15.41 <23.66 <23.29 18.29 | <29.66 | <29.29 Pass 13

MIMO

Ant10 11.46 <24.00 <23.71 14.34 | <30.00 | <29.71 Pass 12.5
26/8 5700 | Ant7 12.26 <24.00 <23.71 16.76 | <30.00 | <29.71 Pass 12.5
Total 14.68 <24.00 <23.71 19.68 | <30.00 | <29.71 Pass 12.5

Ant10 14.60 <24.00 <23.74 19.10 | <30.00 | <29.74 Pass 16

26/8 5720 | Ant7 15.11 <24.00 <23.74 19.61 | <30.00 | <29.74 Pass 16

Total 17.65 <24.00 <23.74 22.15 | <30.00 | <29.74 Pass 16

11AX20 Ant10 13.74 <24.00 <23.60 16.62 | <30.00 | <29.60 Pass 14

52/37 5500 | Ant7 13.97 <24.00 <23.60 16.85 | <30.00 | <29.60 Pass 14

Total 16.70 <24.00 <23.60 19.58 | <30.00 | <29.60 Pass 14

Ant10 15.03 <23.73 <23.32 17.91 | <29.73 | <29.32 Pass 15

52/38 5580 | Ant7 13.97 <23.73 <23.32 16.85 | <29.73 | <29.32 Pass 15

Total 17.38 <23.73 <23.32 20.26 | <29.73 | <29.32 | Pass 15

MIMO

Ant10 14.57 <24.00 <23.66 17.45 | <30.00 | <29.66 Pass 12.5
52/40 5700 | Ant7 15.05 <24.00 <23.66 17.93 | <30.00 | <29.66 Pass 12.5
Total 17.66 <24.00 <23.66 20.54 | <30.00 | =29.66 Pass 12.5

Ant10 14.53 <24.00 <23.64 17.41 | <30.00 | <29.64 Pass 16

52/40 5720 | Ant7 14.85 <24.00 <23.64 17.73 | <30.00 | <29.64 Pass 16

Total 17.54 <24.00 <23.64 20.42 | <30.00 | =29.64 Pass 16

MIMO | 106/53 | 5500 | Ant10 16.19 <24.00 <23.66 19.07 | <30.00 | <29.66 Pass 16
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Ant7 16.06 <24.00 <23.66 18.94 | <30.00 | <29.66 Pass 16
Total 18.98 <24.00 <23.66 21.86 | <30.00 | <29.66 Pass 16
Ant10 16.41 <24.00 <23.68 19.29 | <30.00 | <29.68 Pass 16
106/53 | 5580 | Ant7 15.26 <24.00 <23.68 18.14 | <30.00 | <29.68 Pass 16
Total 18.72 <24.00 <23.68 21.60 | <30.00 | <29.68 | Pass 16
Ant10 15.01 <24.00 <23.61 17.89 | <30.00 | <29.61 | Pass 12.5
106/54 | 5700 | Ant7 15.10 <24.00 <23.61 17.98 | <30.00 | <29.61 | Pass 12.5
Total 17.91 <24.00 <23.61 20.79 | <30.00 | <29.61 Pass 12.5
Ant10 14.90 <24.00 <23.66 17.78 | <30.00 | <29.66 | Pass 16
106/54 | 5720 | Ant7 14.93 <24.00 <23.66 17.81 | <30.00 | <29.66 | Pass 16
Total 17.77 <24.00 <23.66 20.65 | <30.00 | <29.66 Pass 16
Note:The Maximum Conducted Power with duty cycle factor.
BV Power Table For_U-NII-3
Maximum
Conducted IC
Test TX RU Freq. Conducted EIRP Power
Ant. Power EIRP | Verdict
Mode Mod. | Config. | (MHz) Power (dBm) Setting
Limit Limit
(dBm)
(dBm)
Ant10 15.36 <30.00 17.14 | <36.00 Pass 16
26/0 5745 | Ant7 15.92 <30.00 17.70 | <36.00 | Pass 16
Total 18.42 <30.00 20.20 | <36.00 | Pass 16
Ant10 14.90 <30.00 16.68 | <36.00 | Pass 16
MIMO 26/4 5785 | Ant7 15.77 <30.00 17.55 | <36.00 Pass 16
Total 18.13 <30.00 19.91 | <36.00 | Pass 16
Ant10 15.03 <30.00 16.81 | <36.00 | Pass 16
26/8 5825 | Ant7 15.99 <30.00 17.77 | <36.00 Pass 16
Total 18.31 <30.00 20.09 | =36.00 Pass 16
11AX20
Ant10 15.24 <30.00 17.02 | <36.00 Pass 16
52/37 5745 | Ant7 15.65 <30.00 17.43 | <36.00 Pass 16
Total 18.28 <30.00 20.06 | <36.00 Pass 16
Ant10 15.00 <30.00 16.78 | <36.00 Pass 16
MIMO | 52/38 | 5785 | Ant4 0.18 <30.00 1.96 | <36.00 | Pass 16
Total 18.17 <30.00 19.95 | <36.00 | Pass 16
Ant10 15.11 <30.00 16.89 | <36.00 | Pass 16
52/40 | 5825 | Ant7 15.85 <30.00 17.63 | <36.00 | Pass 16
Total 18.33 <30.00 20.11 | <36.00 | Pass 16
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Test Report No.: PSU-QBJ2507100110RF03

Ant10 15.00 <30.00 16.78 | <36.00 | Pass 16

106/53 | 5745 | Ant7 15.54 <30.00 17.32 | <36.00 | Pass 16

Total 18.12 <30.00 19.90 | <36.00 | Pass 16

Ant10 15.53 <30.00 17.31 | <36.00 | Pass 16

MIMO | 106/53 | 5785 | Ant7 15.90 <30.00 17.68 | <36.00 | Pass 16
Total 18.56 <30.00 20.34 | <36.00 | Pass 16

Ant10 15.45 <30.00 17.23 | <36.00 | Pass 16

106/54 | 5825 | Ant7 15.88 <30.00 17.66 | <36.00 | Pass 16

Total 18.51 <30.00 20.29 | =36.00 | Pass 16

Note:The Maximum Conducted Power with duty cycle factor.

Note: The Duty Cycle Factor is compensated in the graph.
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Test Report No.: PSU-QBJ2507100110RF03
MAXIMUM POWER SPECTRAL DENSITY

TEST RESULT
Test Ru Ru Result Limit
Antenna | Frequency[MHz] Verdict
Mode Size Index [dBm/MHZz] [dBm/MHZz]
11AX20MIMO Ant10 5180 26Tone RUO 6.47 <11.00 PASS
11AX20MIMO Ant7 5180 26Tone RUO 6.05 <11.00 PASS
11AX20MIMO total 5180 26Tone RUO 9.28 <11.00 PASS
11AX20MIMO Ant10 5180 52Tone | RU37 7.16 <11.00 PASS
11AX20MIMO Ant7 5180 52Tone | RU37 7.25 <11.00 PASS
11AX20MIMO total 5180 52Tone | RU37 10.22 <11.00 PASS
11AX20MIMO Ant10 5180 106Tone | RU53 5.24 <11.00 PASS
11AX20MIMO Ant7 5180 106Tone | RU53 5.37 <11.00 PASS
11AX20MIMO total 5180 106Tone | RU53 8.32 <11.00 PASS
11AX20MIMO Ant10 5200 26Tone RU4 7.43 <11.00 PASS
11AX20MIMO Ant7 5200 26Tone RU4 7.24 <11.00 PASS
11AX20MIMO total 5200 26Tone RU4 10.35 <11.00 PASS
11AX20MIMO Ant10 5200 52Tone | RU38 7.20 <11.00 PASS
11AX20MIMO Ant7 5200 52Tone | RU38 7.51 <11.00 PASS
11AX20MIMO total 5200 52Tone | RU38 10.37 <11.00 PASS
11AX20MIMO Ant10 5200 106Tone | RU53 5.78 <11.00 PASS
11AX20MIMO Ant7 5200 106Tone | RU53 5.67 <11.00 PASS
11AX20MIMO total 5200 106Tone | RU53 8.74 <11.00 PASS
11AX20MIMO Ant10 5240 26Tone RU8 7.04 <11.00 PASS
11AX20MIMO Ant7 5240 26Tone RU8 7.66 <11.00 PASS
11AX20MIMO total 5240 26Tone RU8 10.37 <11.00 PASS
11AX20MIMO Ant10 5240 52Tone | RU40 6.97 <11.00 PASS
11AX20MIMO Ant7 5240 52Tone | RU40 7.61 <11.00 PASS
11AX20MIMO total 5240 52Tone | RU40 10.31 <11.00 PASS
11AX20MIMO Ant10 5240 106Tone | RU54 5.29 <11.00 PASS
11AX20MIMO Ant7 5240 106Tone | RU54 5.70 <11.00 PASS
11AX20MIMO total 5240 106Tone | RU54 8.51 <11.00 PASS
11AX20MIMO Ant10 5260 26Tone RUO 7.78 <11.00 PASS
11AX20MIMO Ant7 5260 26Tone RUO 7.32 <11.00 PASS
11AX20MIMO total 5260 26Tone RUO 10.57 <11.00 PASS
11AX20MIMO Ant10 5260 52Tone | RU37 7.92 <11.00 PASS
11AX20MIMO Ant7 5260 52Tone | RU37 7.07 <11.00 PASS
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Test Report No.: PSU-QBJ2507100110RF03

11AX20MIMO total 5260 52Tone | RU37 10.53 <11.00 PASS
11AX20MIMO Ant10 5260 106Tone | RU53 5.79 <11.00 PASS
11AX20MIMO Ant7 5260 106Tone | RU53 5.64 <11.00 PASS
11AX20MIMO total 5260 106Tone | RU53 8.73 <11.00 PASS
11AX20MIMO Ant10 5300 26Tone RU4 6.90 <11.00 PASS
11AX20MIMO Ant7 5300 26Tone RU4 7.54 <11.00 PASS
11AX20MIMO total 5300 26Tone RU4 10.24 <11.00 PASS
11AX20MIMO Ant10 5300 52Tone | RU38 6.92 <11.00 PASS
11AX20MIMO Ant7 5300 52Tone | RU38 7.82 <11.00 PASS
11AX20MIMO total 5300 52Tone | RU38 10.40 <11.00 PASS
11AX20MIMO Ant10 5300 106Tone | RU53 5.96 <11.00 PASS
11AX20MIMO Ant7 5300 106Tone | RU53 6.02 <11.00 PASS
11AX20MIMO total 5300 106Tone | RU53 9.00 <11.00 PASS
11AX20MIMO Ant10 5320 26Tone RU8 7.18 <11.00 PASS
11AX20MIMO Ant7 5320 26Tone RU8 7.76 <11.00 PASS
11AX20MIMO total 5320 26Tone RU8 10.49 <11.00 PASS
11AX20MIMO Ant10 5320 52Tone | RU40 7.49 <11.00 PASS
11AX20MIMO Ant7 5320 52Tone | RU40 8.17 <11.00 PASS
11AX20MIMO total 5320 52Tone | RU40 10.85 <11.00 PASS
11AX20MIMO Ant10 5320 106Tone | RU54 6.02 <11.00 PASS
11AX20MIMO Ant7 5320 106Tone | RU54 5.76 <11.00 PASS
11AX20MIMO total 5320 106Tone | RU54 8.90 <11.00 PASS
11AX20MIMO Ant10 5500 26Tone RUO 7.32 <11.00 PASS
11AX20MIMO Ant7 5500 26Tone RUO 7.71 <11.00 PASS
11AX20MIMO total 5500 26Tone RUO 10.53 <11.00 PASS
11AX20MIMO Ant10 5500 52Tone | RU37 7.47 <11.00 PASS
11AX20MIMO Ant7 5500 52Tone | RU37 8.08 <11.00 PASS
11AX20MIMO total 5500 52Tone | RU37 10.80 <11.00 PASS
11AX20MIMO Ant10 5500 106Tone | RU53 6.64 <11.00 PASS
11AX20MIMO Ant7 5500 106Tone | RU53 7.14 <11.00 PASS
11AX20MIMO total 5500 106Tone | RU53 9.91 <11.00 PASS
11AX20MIMO Ant10 5580 26Tone RU4 7.96 <11.00 PASS
11AX20MIMO Ant7 5580 26Tone RU4 7.15 <11.00 PASS
11AX20MIMO total 5580 26Tone RU4 10.58 <11.00 PASS
11AX20MIMO Ant10 5580 52Tone | RU38 8.04 <11.00 PASS
11AX20MIMO Ant7 5580 52Tone | RU38 7.32 <11.00 PASS
11AX20MIMO total 5580 52Tone | RU38 10.71 <11.00 PASS
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11AX20MIMO Ant10 5580 106Tone | RU53 7.20 <11.00 PASS
11AX20MIMO Ant7 5580 106Tone | RU53 5.71 <11.00 PASS
11AX20MIMO total 5580 106Tone | RU53 9.53 <11.00 PASS
11AX20MIMO Ant10 5700 26Tone RU8 6.73 <11.00 PASS
11AX20MIMO Ant7 5700 26Tone RU8 7.95 <11.00 PASS
11AX20MIMO total 5700 26Tone RU8 10.39 <11.00 PASS
11AX20MIMO Ant10 5700 52Tone | RU40 6.82 <11.00 PASS
11AX20MIMO Ant7 5700 52Tone | RU40 8.18 <11.00 PASS
11AX20MIMO total 5700 52Tone | RU40 10.56 <11.00 PASS
11AX20MIMO Ant10 5700 106Tone | RU54 4.73 <11.00 PASS
11AX20MIMO Ant7 5700 106Tone | RU54 5.25 <11.00 PASS
11AX20MIMO total 5700 106Tone | RU54 8.01 <11.00 PASS
11AX20MIMO Ant10 5720_UNII-2C 26Tone RU8 -12.56 <11.00 PASS
11AX20MIMO Ant7 5720_UNII-2C 26Tone RU8 -10.07 <11.00 PASS
11AX20MIMO total 5720_UNII-2C 26Tone RU8 -8.13 <11.00 PASS
11AX20MIMO Ant10 5720_UNII-2C 52Tone | RU40 1.43 <11.00 PASS
11AX20MIMO Ant7 5720_UNII-2C 52Tone | RU40 1.41 <11.00 PASS
11AX20MIMO total 5720_UNII-2C 52Tone | RU40 4.43 <11.00 PASS
11AX20MIMO Ant10 5720_UNII-2C 106Tone | RU54 5.69 <11.00 PASS
11AX20MIMO Ant7 5720_UNII-2C 106Tone | RU54 5.80 <11.00 PASS
11AX20MIMO total 5720_UNII-2C 106Tone | RU54 8.76 <11.00 PASS
11AX20MIMO Ant10 5720_UNII-3 26Tone RU8 6.98 <30.00 PASS
11AX20MIMO Ant7 5720_UNII-3 26Tone RU8 8.24 <30.00 PASS
11AX20MIMO total 5720_UNII-3 26Tone RU8 10.67 <30.00 PASS
11AX20MIMO Ant10 5720_UNII-3 52Tone | RU40 5.27 <30.00 PASS
11AX20MIMO Ant7 5720_UNII-3 52Tone | RU40 5.83 <30.00 PASS
11AX20MIMO total 5720_UNII-3 52Tone | RU40 8.57 <30.00 PASS
11AX20MIMO Ant10 5720_UNII-3 106Tone | RU54 2.47 <30.00 PASS
11AX20MIMO Ant7 5720_UNII-3 106Tone | RU54 2.99 <30.00 PASS
11AX20MIMO total 5720_UNII-3 106Tone | RU54 5.75 <30.00 PASS
11AX20MIMO Ant10 5745 26Tone RUO 8.43 <30.00 PASS
11AX20MIMO Ant7 5745 26Tone RUO 8.97 <30.00 PASS
11AX20MIMO total 5745 26Tone RUO 11.72 <30.00 PASS
11AX20MIMO Ant10 5745 52Tone | RU37 5.19 <30.00 PASS
11AX20MIMO Ant7 5745 52Tone | RU37 5.64 <30.00 PASS
11AX20MIMO total 5745 52Tone | RU37 8.43 <30.00 PASS
11AX20MIMO Ant10 5745 106Tone | RU53 2.72 <30.00 PASS
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11AX20MIMO Ant7 5745 106Tone | RUS3 3.05 <30.00 PASS
11AX20MIMO total 5745 106Tone | RUS3 5.90 <30.00 PASS
11AX20MIMO Ant10 5785 26Tone RuU4 7.34 <30.00 PASS
11AX20MIMO Ant7 5785 26Tone RU4 8.28 <30.00 PASS
11AX20MIMO total 5785 26Tone RU4 10.85 <30.00 PASS
11AX20MIMO Ant10 5785 52Tone | RU38 4.66 <30.00 PASS
11AX20MIMO Ant7 5785 52Tone | RU38 5.49 <30.00 PASS
11AX20MIMO total 5785 52Tone | RU38 8.11 <30.00 PASS
11AX20MIMO Ant10 5785 106Tone | RU53 2.39 <30.00 PASS
11AX20MIMO Ant7 5785 106Tone | RU53 2.71 <30.00 PASS
11AX20MIMO total 5785 106Tone | RUS3 5.56 <30.00 PASS
11AX20MIMO Ant10 5825 26Tone RU8 8.1 <30.00 PASS
11AX20MIMO Ant7 5825 26Tone RU8 9.1 <30.00 PASS
11AX20MIMO total 5825 26Tone RU8 11.65 <30.00 PASS
11AX20MIMO Ant10 5825 52Tone | RU40 5.29 <30.00 PASS
11AX20MIMO Ant7 5825 52Tone | RU40 6.52 <30.00 PASS
11AX20MIMO total 5825 52Tone | RU40 8.96 <30.00 PASS
11AX20MIMO Ant10 5825 106Tone | RU54 2.82 <30.00 PASS
11AX20MIMO Ant7 5825 106Tone | RU54 3.40 <30.00 PASS
11AX20MIMO total 5825 106Tone | RU54 6.13 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85
GHz.
2. The Duty Cycle Factor and RBW Factor is compensated in the graph.
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11AX20MIMO-Ant10-5200-26Tone-RU4-PASS

11AX20MIMO-Ant7-5200-26 Tone-RU4-PASS
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Span 40.00 MHz
Sweep 1.00 ms (1001 pts)

KEYSIGHT 'r'-'::u':; -
Coupli
RL - e A

Inpat Z: 50 0
Carr CCorrRCal
Freq Ref: Int (S)
INFE: Adapiive

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 23.63 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'

g Type: FwartRA!SF 3
Avg|Hold: 100100
Trig: Frea Run
A .
1 5.291 72 GHz
6.021 dBm

\ ‘
«lw I frbd

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5320-26Tone-RU8-PASS

11AX20MIMO-Ant7-5320-26Tone-RU8-PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT '{"f"““‘ )
Coupling
RL =~ fram
INFE: Adaptive

Center 5.32000 GHz
[#Res BW 1.0 MHz

#htten 30 dB
Prearmg: Off
Source: Off

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

A

Ref Lvi Offset 24.05 d8
Ref Level 20.00 d8Bm

#Video BW 3.0 MHz" Span 40.00 Mz,

0 ms (1001 pts)

| Spectrum

|Swept SA

KEYSIGHT '{"T"‘IRF ac
Caupling:

RL o ior uo Freq Ref Int ()

INFE: Adapiive

Center 5.32000 GHz
[#Res BW 1.0 MHz

Hhtten 30 dB
Prearmg: Off
Source: Off

Ref Lvl Offset 24.07 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

11AX20MIMO-Ant10-5320-52Tone-RU40-PASS

| Spectrum Analyzer 1 v +
|Swept SA
Utz 500

KEYSIGHT '{"f"““‘ c b ea
Coupling Cor

RL =~ fram FreqRet Int (5)

INFE: Adaptive

Scale/Div 10 d8

\
'»\.w.v'i.-vi‘ww‘-‘.-wd‘hl‘.»'.!t

Center 5.32000 GHz
[#Res BW 1.0 MHz

#htten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

#Avg Type' Powar :RMSH 2
AvglHold: 100/100

Trg: Free Run

Sig Track: Off

Ref Lvi Offset 23.99 d8
Ref Level 20.00 dBm

#Video BW 3.0 MHz" Span 40.00 Mz,

0 ms (1001 pts)

Input 7 50 0
Carr CCorrRCal
Freq Ref. Int (S)
NFE: Adaptive

Coupling AC
Align. Auto

Scale/Div 10 d8

Center 5.32000 GHz
[#Res BW 1.0 MHz

Hhtten 30 dB PNO Fast

Preamp: O Gate: Off

Source: Off IF Gam: Low
Sig Track: Off

Ref Lvl Offset 24.02 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

11AX20MIMO-Ant10-5320-106 Tone-RU54-PASS

KEVSIGHT i~ iz sin
Coupling: AC Cor CCorr RC:

AL o g FreqRet Int (5)
NFE: Adapiive

Center 5.32000 GHz
[#Res BW 1.0 MHz

#Aten 30 dB
Preamg: Off
Source: Of

##wg Type: Power cnmsﬁ 3
AvglHold: 100/100
Trig: Free Run

PNO Fast

IF Gain Low
Sig Track Of

Ref Lvi Offset 23.97 d8
Ref Level 20.00 d8m

'Y

o
L

#Video BW 3.0 MHz" Span 40.00 MHz

Sweep 1.00 ms (1001 pts)

KEYSIGHT Inpat RF lpul Z 500
AL - Coupling AC Corr CCorr RCal
Al Auto Freq Ref: Int (S)

INFE: Adapiive

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 24.00 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'

g Type: FwartRA!SF 3
Avg|Hold: 100100
Trig: Frea Run

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5500-26Tone-RUO-PASS

11AX20MIMO-Ant7-5500-26 Tone-RUO-PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT Ingut R®
ling: AC

Coupl
RL =~ fram

Center 5.50000 GHz
[#Res BW 1.0 MHz

#htten 30 dB
Prearmg: Off
Source: Off

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

IF Gan. Low A
Sig Track: Off

Ref Lvi Offset 24.38 d8
Ref Level 20.00 d8Bm

#Video BW 3.0 MHz" Span 40.00 Mz,

0 ms (1001 pts)

| Spectrum

|Swept SA

KEYSIGHT '{":";I': -
Coupln

RL o ior uo

Center 5.50000 GHz
[#Res BW 1.0 MHz

Freq Ref Int (S)
NFE: Adapive

Hhtten 30 dB
Prearmg: Off
Source: Off

Ref Lvl Offset 24.42 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

11AX20MIMO-Ant10-5500-52Tone-RU37-PASS

| Spectrum Analyzer 1 v +
|Swept SA
Utz 500

KEYSIGHT '{"f"““‘ c b ea
Coupling Cor

RL =~ fram FreqRet Int (5)

INFE: Adaptive

Scale/Div 10 d8

Center 5.50000 GHz
[#Res BW 1.0 MHz

#htten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

Ref Lvi Offset 24.38 d8
Ref Level 20.00 dBm

#Video BW 3.0 MHz" Span 40.00 Mz,

0 ms (1001 pts)

Coupling AC
Align. Auto

Scale/Div 10 d8

Center 5.50000 GHz
[#Res BW 1.0 MHz

Input 7 50 0
Carr CCorrRCal
Freq Ref. Int (S)
NFE: Adaptive

Hhtten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

Ref Lvl Offset 24.42 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

i1

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

|
STV T

11AX20MIMO-Ant10-5500-106Tone-RU53-PASS

KEVSIGHT i~ iz sin
Coupling: AC Cor CCorr RC:

AL o g FreqRet Int (5)
NFE: Adapiive

Center 5.50000 GHz
[#Res BW 1.0 MHz

#Atten 3008 PNO Fast
Preamg: Off
Source: Of

##wg Type: Power cnmsﬁ 3
AvglHold: 100/100
IFGanLow  Trig: Free Run

Sig Track Of

Ref Lvi Offset 24.36 d8
Ref Level 20.00 d8m

#Video BW 3.0 MHZ'

Span 40.00 MHz
Sweep 1.00 ms (1001 pts)

KEYSIGHT 'r'-'::u':; -
Coupli
RL - e A

Inpat Z: 50 0
Carr CCorrRCal
Freq Ref: Int (S)
INFE: Adapiive

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 24.41 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'

g Type: Power (RMS]1 |2
Avg[Hold: 1001100
Trg: Fres Run
A
91 40 GHz|
142 dBm

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5580-26Tone-RU4-PASS

11AX20MIMO-Ant7-5580-26Tone-RU4-PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT Ingut R®
ling: AC

Coupl
RL =~ fram

Center 5.58000 GHz
[#Res BW 1.0 MHz

#htten 30 dB
Prearmg: Off
Source: Off IF Gam: Low

Sig Track: Off
Ref Lvl Offset 24,24 dB
Ref Level 20.00 dBm

Iy

#Video BW 3.0 MHZ"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

A

Span 40.00 Mz,
0 ms (1001 pts)

| Spectrum

|Swept SA

KEYSIGHT '{":";I': -
Coupln

RL o ior uo

Center 5.58000 GHz
[#Res BW 1.0 MHz

Freq Ref Int (S)
NFE: Adapive

#htten” 30 dB

Source. Off

Ref Lvl Offset 24.28 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

11AX20MIMO-Ant10-5580-52Tone-RU38-PASS

| Spectrum Analyzer 1 v +
|Swept SA
Utz 500

KEYSIGHT '{"f"““‘ c b ea
Coupling Cor

RL =~ fram FreqRet Int (5)

INFE: Adaptive

Scale/Div 10 d8

Center 5.58000 GHz
[#Res BW 1.0 MHz

#htten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

Ref Lvi Offset 24.24 d8
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

Coupling AC
Align. Auto

Scale/Div 10 d8

Center 5.58000 GHz
[#Res BW 1.0 MHz

Input 7 50 0
Carr CCorrRCal
Freq Ref. Int (S)
NFE: Adaptive

Hhtten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

Ref Lvl Offset 24.28 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

11AX20MIMO-Ant10-5580-106Tone-RU53-PASS

KEVSIGHT i~ iz sin
Coupling: AC Cor CCorr RC:

AL o g FreqRet Int (5)
NFE: Adapiive

Center 5.58000 GHz
[#Res BW 1.0 MHz

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast

IF Gain Low

Sig Track Of

Ref Lvi Offset 24.22 d8
Ref Level 20.00 d8m

#Video BW 3.0 MHZ'

##wg Type: Power cnmsﬁ 3
AvglHold: 100/100
Trig: Free Run

Span 40.00 MHz
Sweep 1.00 ms (1001 pts)

KEYSIGHT 'r'-'::u':; -
Coupli
RL - e A

Inpat Z: 50 0
Carr CCorrRCal
Freq Ref: Int (S)
INFE: Adapiive

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 24.27 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'

g Type: FwartRA!SF 3
Avg|Hold: 100100
Trig: Frea Run

144 GHz
712 dBm|

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5700-26Tone-RU8-PASS

11AX20MIMO-Ant7-5700-26Tone-RU8-PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT Ingut R® #hiten 30 0B
RL g COUPIG AC Cal - Preamp O G AgHold: 100/100

#Avg Type' Powar fRMSH 2
RCal "
Align: Auto (S) Source Of Trig: Free Run A

Ref Lvi Offset 24.16 d8
Ref Level 20.00 dBm

Center 5.70000 GHz #Video BW 3.0 MHz" Span 40.00 Mz,
#Res BW 1.0 MHz 0 ms (1001 pts)

| Spectrum
|Swept SA
KEYSIGHT Input RF Hhdten 30 dB g Type:Power (RMS]1]
AL - Coupling AC £ Avg|Hold: 100100 .
Align. Auto Freq Ref. Int(S)  Source: OFF Trig. Free Run
NFE: Adaptive

Ref Lvl Offset 24.18 dB
Ref Level 20.00 dBm

Center 5.70000 GHz #Video BW 3.0 MHz" Span 40.00 Mz,

[#Res BW 1.0 MHz 0 ms (1001 pts)

11AX20MIMO-Ant10-5700-52Tone-RU40-PASS

| Spectrum Analyzer 1 v +
|Swept SA
KEYSIGHT Input RF WUtz 500 HAften30dB  PNO Fast #Aug Type: Power (RMS]; |,
AL ope COWINGAC  CorCCorRCal Preamp OF Gale: OFf AvglHold: 100/100
Align: Auto FreqRef: Int(S)  Source: Off IFGamlow  Tg:Free Run
INFE: Adaptive Sig Track: Off

Ref Lvi Offset 24.11 dB
Ref Level 20,00 dBm

*

kot

Center 5.70000 GHz #Video BW 3.0 MHz" Span 40.00 Mz,
#Res BW 1.0 MHz 0 ms (1001 pts)

Iput7-500  HAften30dB  PNO Fast g Type: Power (RMS 2
Coupling AC Cor CConRCal  Preamyy O Gale: OFf AvglHold 1001100
Algn: Auto Freq Ref. It (S)  Source: Off IFGamlow  Tnig Free Run

NFE: Adaptive Sig Track: Off

Ref Lvl Offset 24.12 dB
Ref Level 20.00 d8m

Center 5.70000 GHz #Video BW 3.0 MHZ"

[#Res BW 1.0 MHz

11AX20MIMO-Ant10-5700-106 Tone-RU54-PASS

KEYSIGHT Ingut RF WputZ 500 #Aften 308 PNO Fast g Type: Power (RMS];
AL - Coupling. AC CorCCorrRCal  Preamgp: Off Gate: Off AvglHold: 1007100
Align: Autn FreqRef Int(S)  Source: Off IFGanLow  Trig: Free Run
NFE: Adaplive Sig Track: Off

A

Ref Lvi Offset 24.00 d8
Ref Level 20.00 dBm

#Video BW 3.0 MHz" Span 40.00 MHz

Sweep 1.00 ms (1001 pts)

KEYSIGHT Input RF IpulZ500  #Aften 308 PNO Fast g Type: Power (RMS]1 | 2
AL - Coupling. AC CorrCCorRCal  Preamp: OF Gale: Off Avg|Hold: 100100 A
Al Auto Fre Ref: Int(S)  Source: Off IFGanLow  Trig Fres Run
NFE Adaplive Sig Track: Off

Ref Lvl Offset 24.10 dB
Ref Level 20.00 dBm

".
oy
WVI\M"U\

|
’lr“\

#Video BW 3.0 MHz" Span 40.00 MHz,

Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5720_UNII-2C-26Tone-RU8-
PASS

11AX20MIMO-Ant7-5720_UNII-2C-26Tone-RU8-
PASS
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Test Report No.: PSU-QBJ2507100110RF03

#htten 30 dB
Prearmg: Off
Source: Off

KEYSIGHT Ingut R®
Coupling AC

RL =~ fram

Ref Lvi Offset 24.53 d8
Ref Level 20.00 dBm

‘2
Ty
L

h ‘{\\.ﬁﬁ.}'ll\'-w

Center 5.72000 GHz
[#Res BW 1.0 MHz

#Video BW 3.0 MHZ"

#Avg Type' Powar fRMSH 2
AvglHold: 100100
Trig: Free Run A

256 GHz
-12.562 dBm

Span 40.00 Mz,
0 ms (1001 pts)

| Spectrum
[Swept SA
KEYSIGHT Input RF Hhdten 30 dB
AL wpe Coupling AC Preamp: OF
Align: Auto Freq Ref.Int(S)  Souce: OF
NFE: Adaptive

#hvg Typer pmr(wsﬁ 2
AvglHold f00100 ',
Trig: Free Run

Ref Lvl Offset 24.56 dB
Ref Level 20.00 dBm

-10.068 dBm|

Center 5.72000 GHz #Video BW 3.0 MHZ"

[#Res BW 1.0 MHz

Span 40.00 Mz,
0 ms (1001 pts)

PASS

11AX20MIMO-Ant10-5720_UNII-2C-52Tone-RU40-

11AX20MIMO-Ant7-5720_UNII-2C-52Tone-RU40-
PASS

| Spectrum Analyzer 1
|Swept SA
#Atlen 3008 |PNO Fast
G Ci Preamp: O Gate: Off
FreqRef: Int(S)  Source: Off IF Gan. Low
INFE: Adaptive Sig Track: Off

Ref Lvi Offset 24.47 d8
Ref Level 20,00 dBm

i

U

Center 5.72000 GHz
[#Res BW 1.0 MHz

#Video BW 3.0 MHZ"

#Avg Type' Powar fRMSH 2
AvgiHold: 100/100
Trg: Free Run

Span 40.00 Mz,
Sweep 1.00 ms (1001 pts)

+
Hpten 008 PNO Fast
CorCConRCal  Preamp OF  Gale OFf
FreqRef Int(S)  Source: OF IF Gan: Low
NFE: Adapive Sig Track: OF

#hvg Typer pmr(wsﬁ
AvglHold: 100/100
Trig: Free Run

Ref Lvl Offset 24.50 dB

Ref Level 20.00 d8m 1.411 dBm

(il

¥

l

Center 5.72000 GHz #Video BW 3.0 MHZ"

[#Res BW 1.0 MHz

Span 40.00 Mz,
Sweep 1.00 ms (1001 pts)

PASS

11AX20MIMO-Ant10-5720_UNII-2C-106 Tone-RU54-

11AX20MIMO-Ant7-5720_UNII-2C-106Tone-RU54-
PASS

KEYSIGHT Insut R Ingut #Atten. 30 dB
AL e COUPING AC Cor RCal  Preamp. Off
Align: Auto FreqRef Int(S)  Source: Off
NFE: Adaplive

PNO Fast
Gae: Off

IF Gain Low
Sig Track Of

Ref Lvi Offset 24.45d8
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'

##wg Type: Power ERMSH 3
AvglHold: 100/100
Trig: Free Run

Span 40.00 MHz
)0 ms (1001 pts)

g Type: Fwar(m!SF 2
Avg|Hold: 100100
Trig: Frea Run

KEYSIGHT Input RF #Atten 3008 PNO Fast
AL o Coupling AC Cor CComRCal  Preamp: OF (¢!
Al Auto Fre Ref: Int(S)  Source: Off
NFE Adaplive

Ref Lvl Offset 24.48 dB
Ref Level 20.00 dBm

#Video BW 3.0 MHZ'
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Test Report No.: PSU-QBJ2507100110RF03

11AX20MIMO-Ant10-5720_UNII-3-26Tone-RU8-

PASS

11AX20MIMO-Ant7-5720_UNII-3-26Tone-RU8-PASS

mﬂml v +

KEYSIGHT Ingut R® g Z
Coupling AC Corr CCorr RCal

Freq

NFE: Adaptive

Center 5.72000 GHz
[#Res BW 300 kHz

#htten 30 dB
Prearmg: Off
Source: Off

PNO Fast

Ref Lvi Offset 26.75 d8
Ref Level 20.00 d8Bm

#Video BW 1.5 MHz"

g Type: Powel :Rmsﬁ.
Avg|Hold: 100/100
Trg: Free Run

Span 40.00 Mz,
Sweep 1.00 ms (1001 pts)

Analyzer 1 g +

Coupling AC
Align. Auto

Center 5.72000 GHz
[#Res BW 300 kHz

500

#htten” 30 dB PNO Fast

Corr CCormRCal ~ Preamp: Off
Freq Ref. Int (S)
NFE: Adaptive

Source. Off

Ref Lvl Offset 26.78 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5720_UNII-3-52Tone-RU40-

PASS

11AX20MIMO-Ant7-5720_UNII-3-52Tone-RU40-

PASS

KEYSIGHT IHIN .
Coupling
RL wp Algn

Center 5.72000 GHz
[#Res BW 300 kHz

puiZ 500

CorrCCarrRCal

Auto FreqRet It (5)
NFE. Adapiive

#htten 30 dB PNO Fast

Preamp O Gale OF

Source: Off Low
Sig Track Of

Ref Lvi Offset 26.69 d8
Ref Level 20.00 d8m

#Video BW 1.5 MHZ'

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trig: Fre@ Run

| Spectrum Analyzer 1 ¥ +

|Swept SA

KEYSIGHT '{":";I': -
Coupln

RL ol Al

Auto Freq Ref Int (5)
NFE Adaplive

Center 5.72000 GHz
[#Res BW 300 kHz

InpulZ 5000

CorCConRCal  Preamp DI Gale OF

Source: Of IF Gain: Low
Sig Track: OF

#htten” 30 dB PNO Fast

Ref Lvl Offset 26.72 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHZ'

#hvg Typer Fmartmtsﬁ_
AvgHold: 100/100
Trig: Frea Run

Span 40.00 MHz,
eep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5720_UNII-3-106Tone-RU54-

PASS

11AX20MIMO-Ant7-5720_UNII-3-106 Tone-RU54-

PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT Ingut R®
ling: AC

Coupl
RL o> i

Center 5.72000 GHz
[#Res BW 300 kHz

#htten 30 dB
Prearmg: Off
Source: Off

Ref Lvi Offset 26.67 d8
Ref Level 20.00 d8Bm

#Video BW 1.5 MHz"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

A

Span 40.00 Mz,
0 ms (1001 pts)

| Spectrum
|Swept SA

KEYSIGHT '{":";I':; ac
Caupl
RL o> fior o

Freq Ref Int (S)
NFE: Adapive

Center 5.72000 GHz
[#Res BW 300 kHz

Hhtten 30 dB
Prearmg: Off
Source: Off

Ref Lvl Offset 26.70 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

11AX20MIMO-Ant10-5745-26Tone-RUO-PASS

| Spectrum Analyzer 1 v +
|Swept SA
Utz 500

KEYSIGHT '{"f"““‘ c b ea
Coupling Cor

RL o framn FreqRet Int (5)

INFE: Adaptive

Scale/Div 10 d8

Center 5.74500 GHz
[#Res BW 300 kHz

#htten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

Ref Lvi Offset 26.34 d8
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

Input 7 50 0
Carr CCorrRCal
Freq Ref. Int (S)
NFE: Adaptive

Coupling AC
Align. Auto

Scale/Div 10 d8

Center 5.74500 GHz
[#Res BW 300 kHz

Hhtten 30 dB PNO Fast

Preamp: O Gate: Off

Source: Off IF Gam: Low
Sig Track: Off

Ref Lvl Offset 26.37 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

KEYSIGHT Inut RE
RL o

gutZ 500
Coupling. AC Cor CCorr RCal
Freq Ref: nt (5)
NFE: Adapiive

Align: Auto

Center 5.74500 GHz
[#Res BW 300 kHz

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast

IF Gain Low
Sig Track Of

Ref Lvi Offset 26.34 dB
Ref Level 20.00 d8m

#Video BW 1.5 MHZ'

##wg Type: Power cnmsﬁ 3
AvglHold: 100/100
Trig: Free Run

Span 40.00 MHz
Sweep 1.00 ms (1001 pts)

KEYSIGHT Inpat RF lpul Z 500
AL .- Coupling AC Corr CCorr RCal
Al Auto Freq Ref: Int (S)

INFE: Adapiive

Center 5.74500 GHz
[#Res BW 300 kHz

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 26.37 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHZ'

g Type: FwartRA!SF 3
Avg|Hold: 100100
Trig: Frea Run

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5745-106Tone-RU53-PASS

11AX20MIMO-Ant7-5745-106Tone-RU53-PASS
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Test Report No.: PSU-QBJ2507100110RF03

KEYSIGHT Ingut R®
ling: AC

Coupl
RL o framn

Center 5.74500 GHz
[#Res BW 300 kHz

#htten 30 dB
Prearmg: Off
Source: Off

Ref Lvi Offset 26.32 d8
Ref Level 20.00 d8Bm

#Video BW 1.5 MHz"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

A

Span 40.00 Mz,
0 ms (1001 pts)

| Spectrum
|Swept SA
KEYSIGHT Input RF
RL o

Coupling AC
Align. Auto Freq Ref. Int (S)
NFE: Adaptive

Center 5.74500 GHz
[#Res BW 300 kHz

Hhtten 30 dB
Prearmg: Off
Source: Off

Ref Lvl Offset 26.35 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

11AX20MIMO-Ant10-5785-26Tone-RU4-PASS

| Spectrum Analyzer 1 v +
|Swept SA
Utz 500

KEYSIGHT '{"f"““‘ c b ea
Coupling Cor

RL o> i FreqRet Int (5)

INFE: Adaptive

Scale/Div 10 d8

Center 5.78500 GHz
[#Res BW 300 kHz

#htten 30 dB PNO Fast
Preamp: O Gate: Off
Source: Off

Ref Lvi Offset 26.23 d8
Ref Level 20.00 dBm

1

#Video BW 1.5 MHz"

#Avg Type' Powar :RMSH 2
AvgiHold: 100/100
Trg: Free Run

Span 40.00 Mz,
0 ms (1001 pts)

Input 7 50 0
Carr CCorrRCal
Freq Ref. Int (S)
NFE: Adaptive

Coupling AC
Align. Auto

Scale/Div 10 d8

Center 5.78500 GHz
[#Res BW 300 kHz

Hhtten 30 dB
Prearmg: Off
Source: Off

Ref Lvl Offset 26.25 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHz"

#hvg Typer Fmartmtsﬁ_
AvglHold: 100/100
Trig: Free Run

KEYSIGHT Inut RE
Rl o

gutZ 500
Coupling. AC Cor CCorr RCal
Freq Ref: nt (5)
NFE: Adapiive

Align: Auto

Center 5.78500 GHz
[#Res BW 300 kHz

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast

IF Gain Low
Sig Track Of

Ref Lvi Offset 26.23 d8
Ref Level 20.00 d8m

#Video BW 1.5 MHZ'

##wg Type: Power cnmsﬁ 3
AvglHold: 100/100
Trig: Free Run

Span 40.00 MHz
Sweep 1.00 ms (1001 pts)

KEYSIGHT Inpat RF lpul Z 500
AL o Coupling AC Corr CCorr RCal
Al Auto Freq Ref: Int (S)

INFE: Adapiive

Center 5.78500 GHz
[#Res BW 300 kHz

#Aten 30 dB
Preamg: Off
Source: Of

PNO Fast
Gate: Off

IF Gain Low
Sig Track. OF

Ref Lvl Offset 26.25 dB
Ref Level 20.00 dBm

#Video BW 1.5 MHZ'

g Type: FwartRA!SF 3
Avg|Hold: 100100
Trig: Frea Run

Span 40.00 MHz,
Sweep 1.00 ms (1001 pts)

11AX20MIMO-Ant10-5785-106 Tone-RU53-PASS

11AX20MIMO-Ant7-5785-106Tone-RU53-PASS

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

District, Suzhou City, Anhui Province, China

Page 663 of 681




